



AB-0716-T
TURT200033646
02.20

TEST REPORT

REPORT NUMBER : TURT200033646
APPLICANT NAME Dkc Teknik Kaplama Apre Tekstil ve Deri San.Tic.Ltd.Şti.
ADDRESS Badırğa Mah. Ahi Evran Cad. No:2-4 NİLÜFER-BURSA (BURSA İHTİSAS DERİ OSB)
[TEL:0224 411 22 82](tel:02244112282)
ATTENTION: Atike Köken,Burçin Dikici Bora
(akoken@dkcteknik.com.tr;bbora@dkcteknik.com.tr)

SAMPLE DESCRIPTION : One sample of white store curtain fabric
DATE IN : 20 February, 2020 (09:00)
DATE OUT : 26 February, 2020
FABRIC WEIGHT : Claimed to be 340 g/m²
MODEL STYLE NO : DBFR 3000-WHITE (BLACKOUT)
FIBER COMPOSITION : Claimed to be 100% Polyester
Test method and requirement were given by the applicant.

NOTE:
Only original sample was tested by the request of the applicant.

PROVIDED CARE LABEL: Not Given

TEST	
FLAM BS 5867-2 TYPE C	P

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE / LS = LACK OF SAMPLE / NC = NO COMMENT
I = INCONCLUSIVE / # = SEE RESULT / NF = NEEDS FURTHER TESTING / A = ABSENT / M = MARGINAL ACCEPT / SD = SEE DETAILS ENCLOSED / FS = FURTHER STEPS / P* = COMMERCIALY ACCEPTED BY CLIENT

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is

Cansu DIKER
Customer Care Executive

Nida Arslanbay
Textile Laboratory Manager

Intertek Test Hizmetleri A.S.
Merkez Mahallesi Sanayi Cad. No: 23 Altındağ Plaza Yenibosna 34197 - ISTANBUL / TURKEY
Phone : +90.212. 496 46 46 Fax : +90.212. 452 80 55
e-mail : intertekcg.turkiye@intertek.com
www.intertek-turkey.com



TURT200033646

Test Method	Result	Requirements
-------------	--------	--------------

provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party, nor could it be used for PR activities. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>. Testing reports without signature are not valid. The sample has been provided by the customer and the results apply to the sample as received. Sample information is supplied by the customer. Unless otherwise requested, this laboratory applies shared risk decision rule. Tests marked (*) in this test report are not included in the TÜRKAK accreditation schedule for this laboratory.

Test Method	Result	Requirements
-------------	--------	--------------

FLAM BS 5867-2 TYPE C
BS 5867-2:2008

Test Specification

Test Method: BS EN ISO 6941:2003 as required by BS 5867 Part 2:2008 Type C

Criterion of ignition: 40 mm high, butane gas flame applied 5-15-20-30 seconds

Ignition Type: Surface Ignition

Sample Size: 560mmx170mm

Side Tested: Face

Pre treatment / Durability Procedure

50 Cycles of BS EN ISO 10528 (Standard Washing Procedure) @ 75°C and then Line dried

Conditioning

Prior to testing: At least 24 hours in an atmosphere having a temperature of 20±2°C and a relative humidity of 65±5%.

At time of testing: Temperature: 23±5°C / 24°C

Relative humidity between 35%&65%: 46%

Air movement less than 0.2 m/s: 0.1

Conditioned at Physical Lab

Test Results

'This method assesses the properties of textile fabrics in response to flame contact under controlled conditions.

Result may not apply in situations where there is restricted air supply or exposure to large sources of intense heat'

Test Before Pre-Treatment (Face) 5 Sec.

Sample Direction	Duration of flaming (Sec.)	Duration of afterglow (Sec.)	Flaming Debris	Flame to edge	Hole to edge
↑	NA	NA	N	N	N
↓	NA	NA	N	N	N
→	NA	NA	N	N	N
←	NA	NA	N	N	N
Average	-	-	-	-	-

Test Before Pre-Treatment (Back) 5 Sec.

Sample Direction	Duration of flaming (Sec.)	Duration of afterglow (Sec.)	Flaming Debris	Flame to edge	Hole to edge
↑	NA	NA	N	N	N
↓	NA	NA	N	N	N
→	NA	NA	N	N	N
←	NA	NA	N	N	N
Average	-	-	-	-	-

Test Method	Result	Requirements
-------------	--------	--------------

Test Before Pre-Treatment (Face) 15 Sec.

Sample Direction	Duration of flaming (Sec.)	Duration of afterglow (Sec.)	Flaming Debris	Flame to edge	Hole to edge
↑	NA	2.4 sec.	N	N	N
↓	NA	1.5 sec.	N	N	N
→	NA	1.5 sec.	N	N	N
←	NA	3 sec.	N	N	N
Average	-	2.1 sec.	-	-	-

Test Before Pre-Treatment (Back) 15 Sec.

Sample Direction	Duration of flaming (Sec.)	Duration of afterglow (Sec.)	Flaming Debris	Flame to edge	Hole to edge
↑	NA	2 sec.	N	N	N
↓	NA	3 sec.	N	N	N
→	NA	1 sec.	N	N	N
←	NA	1.5 sec.	N	N	N
Average	-	1.9 sec	-	-	-

Test Before Pre-Treatment (Face) 20 Sec.

Sample Direction	Duration of flaming (Sec.)	Duration of afterglow (Sec.)	Flaming Debris	Flame to edge	Hole to edge
↑	NA	NA	N	N	N
↓	NA	4 min.	N	N	N
→	NA	NA	N	N	N
←	NA	NA	N	N	N
Average	-	-	-	-	-

Test Before Pre-Treatment (Back) 20 Sec.

Sample Direction	Duration of flaming (Sec.)	Duration of afterglow (Sec.)	Flaming Debris	Flame to edge	Hole to edge
↑	NA	2 min.	N	N	N
↓	NA	2 min.	N	N	N
→	NA	1.5 min.	N	N	N
←	NA	2 min.	N	N	N
Average	-	1.9 min.	-	-	-

Test Before Pre-Treatment (Face) 30 Sec.

Sample Direction	Duration of flaming (Sec.)	Duration of afterglow (Sec.)	Flaming Debris	Flame to edge	Hole to edge
↑	NA	NA	N	N	N
↓	NA	NA	N	N	N
→	NA	NA	N	N	N
←	NA	NA	N	N	N
Average	-	-	-	-	-

Test Method	Result			Requirements	
Test Before Pre-Treatment (Back) 30 Sec.					
Sample Direction	Duration of flaming (Sec.)	Duration of afterglow (Sec.)	Flaming Debris	Flame to edge	Hole to edge
↑	NA	NA	N	N	N
↓	NA	NA	N	N	N
→	NA	NA	N	N	N
←	NA	NA	N	N	N
Average	-	-	-	-	-

Requirement: No part of any hole nor any part of the lowest boundary of any flame shall reach the top edge or either vertical edge of the sample specimen and there shall be no separation of any flaming debris from any specimen, or if the mean afterflame of afterglow times exceed 2.5 s, the fabric shall be deemed not to comply with the requirements for type "C" of British Standard.

Conclusion: PASS

*: DID NOT IGNITE Y:Yes N:No N/S:Not Severed N/A:Not Applicable

END OF TEST REPORT